FCC ID:2AFJI-A4POAL

RF Test Report

For

Project No.: ZKT-240822L10326E-2
Client: Quantum Creations LLC.
Manufacturer: QUTHC Limited
Product Description: Mini PC Stick
Model : A4POAL
Test Engineer: Jim Liu
Test Date: 2024-10-30

Test mmary
Item Relt
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Maximum Power Spectral Density Pass
Unwanted Emissions In Non-restricted Frequency Bands Pass
Frequency Error Pass
Form731 Pass




1. Duty Cycle

1.1 Test Relt

FCC ID:2AFJI-A4POAL

1.1.1 Ant1
Ant1
Mode > Frequency RU T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2412 / 8.197 8.697 94.25 0.26 0.00
802.11b SISO 2437 / 8.197 8.700 94.22 0.26 0.04
2462 / 8.197 8.700 94.22 0.26 0.04
2412 / 1.361 1.862 73.09 1.36 0.03
802.11g SISO 2437 / 1.362 1.863 73.11 1.36 0.03
2462 / 1.362 1.863 73.11 1.36 0.03
802.11n 2412 / 1.273 1.774 71.76 1.44 0.03
(HT20) SISO 2437 / 1.274 1.775 71.77 1.44 0.02
2462 / 0.634 1.135 55.86 2.53 0.03
802.11n 2422 / 0.634 1.134 55.91 2.53 0.01
(HT40) SISO 2437 / 0.633 1.134 55.82 2.53 0.01
2452 / 0.633 1.134 55.82 2.53 0.03
802.11ax 2412 / 1.276 1.778 71.77 1.44 0.07
(HEW20) SISO 2437 / 1.277 1.779 71.78 1.44 0.05
2462 / 1.276 1.778 71.77 1.44 0.04
802.11ax 2422 / 0.636 1.138 55.89 2.53 0.03
(HEW40) SISO 2437 / 0.637 1.139 55.93 2.52 0.04
2452 / 0.636 1.138 55.89 2.53 0.04
1.1.2 Ant2
Ant2
Mode TX Frequency RU T on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)

2412 / 8.197 8.697 94.25 0.26 0.00
802.11b SISO 2437 / 8.196 8.696 94.25 0.26 0.00
2462 / 8.197 8.700 94.22 0.26 0.04
2412 / 1.361 1.862 73.09 1.36 0.03
802.11g SISO 2437 / 1.362 1.863 73.11 1.36 0.03
2462 / 1.361 1.862 73.09 1.36 0.03
802.11n 2412 / 1.274 1.775 71.77 1.44 0.02
(HT20) SISO 2437 / 1.274 1.774 71.82 1.44 0.01
2462 / 0.633 1.134 55.82 2.53 0.03
802.11n 2422 / 0.633 1.134 55.82 2.53 0.03
(HT.40) SISO 2437 / 0.634 1.135 55.86 2.53 0.03
2452 / 0.634 1.134 55.91 2.53 0.03
802.11ax 2412 / 1.276 1.778 71.77 1.44 0.03
(HEW20) SISO 2437 / 1.277 1.779 71.78 1.44 0.02
2462 / 1.276 1.778 71.77 1.44 0.03
802.11ax 2422 / 0.633 1.135 55.77 2.54 0.03
(HEW40) SISO 2437 / 0.637 1.138 55.98 2.52 0.03
2452 / 0.637 1.138 55.98 2.52 0.01




1.2 Test Graph

1.2.1 Ant1

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11b_MCH_2437MHz_Ant1 (SISO) _NTNV




FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV




FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant1 (SISO)_NTNV

802.11g_HCH_2462MHz_Ant1 (SISO) NTNV




FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11n(HT20)_MCH_2437MHz_Ant1 (SISO) NTNV




FCC ID:2AFJI-A4POAL

802.11n(HT20) HCH_2462MHz_Ant1 (SISO) NTNV

802.11n(HT40)_LCH_2422MHz_Ant1 (SISO) NTNV




FCC ID:2AFJI-A4POAL

802.11n(HT40) MCH_2437MHz_Ant1 (SISO) _NTNV

802.11n(HT40)_HCH_2452MHz_Ant1 (SISO)_NTNV




FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW20) MCH_2437MHz__Ant1 (SISO)_NTNV




FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) LCH_2422MHz__Ant1 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) HCH_2452MHz__Ant1 (SISO) NTNV
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1.2.2 Ant2

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant2 (SISO)_NTNV

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV

13



FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant2 (SISO) _NTNV

802.11g_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_Ant2 (SISO)_NTNV

802.11n(HT20)_MCH_2437MHz_Ant2 (SISO) NTNV

15



FCC ID:2AFJI-A4POAL

802.11n(HT20) HCH_2462MHz_Ant2 (SISO) NTNV

802.11n(HT40)_LCH_2422MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) MCH_2437MHz_Ant2 (SISO) NTNV

802.11n(HT40)_HCH_2452MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ Ant2 (SISO)_NTNV

802.11ax(HEW20) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__Ant2 (SISO)_NTNV

802.11ax(HEW40) LCH_2422MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__Ant2 (SISO)_NTNV

802.11ax(HEW40) HCH_2452MHz__Ant2 (SISO) NTNV
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2. Bandwidth

2.1 Test Relt

FCC ID:2AFJI-A4POAL

2.1.1 OBW
Mode T-)I;)p(e Frt(a“cjlt:'ir;cy RU ANT 99%R2|ct:cupied Bandwidtlr_mi r(nl\i/in) Verdict
2412 / 3 4645 f Poes
802.11b SISO 2437 / . a8 ; pass
2462 / 3 14608 f o
I e ——
802.11g SISO 2437 / ] gglg f EZ:
R —— ——
TR —— ———
O e i ——
TR —— e——
2422 / 3 515 f =
o O e i e e e s S
2452 / 2 3655 f o
2412 / 3 16263 f Poss
(Hewogy | SISO | 2437 / 3 18.250 f Pacs
2462 / 3 16203 f Poss
TR —— e——
tHewagy | Ss0 | 27 / 3 o320 f =
2452 / 3 i f Poes
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FCC ID:2AFJI-A4POAL

2.1.2 6dB BW
TX Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) RU ANT Relt Limit Verdict
1 10.145 >=0.5 Pass
2412 / 2 10.150 >=0.5 Pass
1 10.147 >=0.5 Pass
802.11b SISO 2437 / > 10148 >=05 Pass
1 10.144 >=0.5 Pass
2462 / 2 10.146 >=0.5 Pass
1 15.648 >=0.5 Pass
2412 / 2 15.374 >=0.5 Pass
1 15.523 >=0.5 Pass
802.11g SISO 2437 / > 15.940 >=05 Pass
1 15.660 >=0.5 Pass
2462 / 2 15.389 >=0.5 Pass
1 16.457 >=0.5 Pass
2412 / 2 16.465 >=0.5 Pass
802.11n 1 16.453 >=0.5 Pass
(HT20) SISO 2437 / 2 16.458 >=0.5 Pass
1 16.916 >=0.5 Pass
2462 / 2 16.474 >=0.5 Pass
1 35.510 >=0.5 Pass
2422 / 2 35.189 >=0.5 Pass
802.11n 1 35.519 >=0.5 Pass
(HT40) SISO 2437 / 2 35.458 >=0.5 Pass
1 35.512 >=0.5 Pass
2452 / 2 35.463 >=0.5 Pass
1 15.378 >=0.5 Pass
2412 / 2 15.366 >=05 Pass
802.11ax 1 15.771 >=0.5 Pass
(HEW20) SISO 2437 / 2 15.758 >=05 Pass
1 15.762 >=0.5 Pass
2462 / 2 15.381 >=0.5 Pass
1 35.211 >=0.5 Pass
2422 / 2 35.461 >=0.5 Pass
802.11ax 1 35.207 >=0.5 Pass
(HEWA40) SISO 2437 / 2 35.179 >=0.5 Pass
1 35.213 >=0.5 Pass
2452 / 2 35.170 >=0.5 Pass
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2.2 Test Graph
2.2.1 OBW

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11b_LCH_2412MHz_Ant2 (SISO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11b_MCH_2437MHz_Ant1 (SISO) _NTNV

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV

25



FCC ID:2AFJI-A4POAL

802.11g LCH_2412MHz_Ant1 (SISO) _NTNV

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV

26



FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant1 (SISO)_NTNV

802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV

27



FCC ID:2AFJI-A4POAL

802.11g_HCH_2462MHz_Ant1 (SISO) NTNV

802.11g_HCH_2462MHz_Ant2 (SISO) NTNV

28



FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11n(HT20)_LCH_2412MHz_Ant2 (SISO) NTNV

29



FCC ID:2AFJI-A4POAL

802.11n(HT20) MCH_2437MHz_Ant1 (SISO) NTNV

802.11n(HT20)_MCH_2437MHz_Ant2 (SISO) NTNV

30



FCC ID:2AFJI-A4POAL

802.11n(HT20) HCH_2462MHz_Ant1 (SISO) NTNV

802.11n(HT20)_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40)_LCH_2422MHz_Ant1 (SISO)_NTNV

802.11n(HT40)_LCH_2422MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) MCH_2437MHz_Ant1 (SISO) _NTNV

802.11n(HT40)_MCH_2437MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) HCH_2452MHz_Ant1 (SISO) NTNV

802.11n(HT40)_HCH_2452MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW20) LCH_2412MHz__ Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW20) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__Ant1 (SISO)_NTNV

802.11ax(HEW20) HCH_2462MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) LCH_2422MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW40) LCH_2422MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) HCH_2452MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) HCH_2452MHz__Ant2 (SISO) NTNV
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2.2.2 6dB BW

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11b_LCH_2412MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_MCH_2437MHz_Ant1 (SISO) _NTNV

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11g LCH_2412MHz_Ant1 (SISO) _NTNV

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV

44



FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant1 (SISO)_NTNV

802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV

45



FCC ID:2AFJI-A4POAL

802.11g_HCH_2462MHz_Ant1 (SISO) NTNV

802.11g_HCH_2462MHz_Ant2 (SISO) NTNV

46



FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11n(HT20)_LCH_2412MHz_Ant2 (SISO) NTNV

47



FCC ID:2AFJI-A4POAL

802.11n(HT20) MCH_2437MHz_Ant1 (SISO) NTNV

802.11n(HT20)_MCH_2437MHz_Ant2 (SISO) NTNV

48



FCC ID:2AFJI-A4POAL

802.11n(HT20) HCH_2462MHz_Ant1 (SISO) NTNV

802.11n(HT20)_HCH_2462MHz_Ant2 (SISO) NTNV

49



FCC ID:2AFJI-A4POAL

802.11n(HT40)_LCH_2422MHz_Ant1 (SISO)_NTNV

802.11n(HT40)_LCH_2422MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) MCH_2437MHz_Ant1 (SISO) _NTNV

802.11n(HT40)_MCH_2437MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) HCH_2452MHz_Ant1 (SISO) NTNV

802.11n(HT40)_HCH_2452MHz_Ant2 (SISO) NTNV

52



FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW20) LCH_2412MHz__ Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW20) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__Ant1 (SISO)_NTNV

802.11ax(HEW20) HCH_2462MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) LCH_2422MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW40) LCH_2422MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) HCH_2452MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) HCH_2452MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

3. Maximum Conducted Output Power

3.1 Test Relt

3.1.1 Power
X Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Y RU ANT1 ANT2 MIMO Limit Verdict
2412 / 13.50 12.85 / <=30 Pass
802.11b SISO 2437 / 13.44 12.92 / <=30 Pass
2462 / 13.29 12.32 / <=30 Pass
2412 / 13.41 12.85 / <=30 Pass
802.11g SISO 2437 / 13.61 13.47 / <=30 Pass
2462 / 13.10 12.67 / <=30 Pass
802.11n 2412 / 13.37 12.56 15.99 <=30 Pass
(HT20) MIMO 2437 / 12.84 12.52 15.69 <=30 Pass
2462 / 13.18 12.50 15.86 <=30 Pass
802.11n 2422 / 13.84 13.81 16.84 <=30 Pass
(HT.40) MIMO 2437 / 12.91 12.64 15.79 <=30 Pass
2452 / 12.93 12.44 15.70 <=30 Pass
802.11ax 2412 / 13.39 12.81 16.12 <=30 Pass
(HEWZO) MIMO 2437 / 13.84 14.17 17.02 <=30 Pass
2462 / 13.13 12.50 15.84 <=30 Pass
802.11ax 2422 / 13.79 13.18 16.51 <=30 Pass
(HEW40) MIMO 2437 / 13.30 12.93 16.13 <=30 Pass
2452 / 13.01 12.57 15.81 <=30 Pass
Note1: Antenna Gain: Ant1: 2.00dBi; Ant2: 2.00dBi;
Note2: Directional Gain: Uncorrelated(Directional Gain = Ant Gain)
Note3: MIMO POWER=10*LOG(POWER(10,F5/10)+POWER(10,G5/10))
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FCC ID:2AFJI-A4POAL

4. Maximum Power Spectral Density

4.1 Test Relt

4.1.1 PSD

X Frequency Maximum PSD (dBm/3kHz .

Mode Type (MHz) RU ANT1 ANT2 MIMO Limit Verdict
2412 / -12.71 -14.09 / <=8 Pass
802.11b SISO 2437 / -13.69 -14.15 / <=8 Pass
2462 / -13.99 -13.42 / <=8 Pass
2412 / -20.35 -21.25 / <=8 Pass
802.11g SISO 2437 / -19.45 -20.39 / <=8 Pass
2462 / -20.38 -21.32 / <=8 Pass
802.11n 2412 / -19.50 -20.36 -17.47 <=8 Pass
(Hf20) MIMO 2437 / -20.15 -19.96 -17.73 <=8 Pass
2462 / -21.63 -21.94 -19.93 <=8 Pass
802.11n 2422 / -22.34 -21.15 -19.39 <=8 Pass
(HT40) MIMO 2437 / -22.58 -22.42 -19.49 <=8 Pass
2452 / -22.20 -21.61 -18.88 <=8 Pass
802.11ax 2412 / -19.61 -20.22 -17.63 <=8 Pass
(HEW20) MIMO 2437 / -20.33 -20.53 -17.43 <=8 Pass
2462 / -20.86 -21.46 -18.58 <=8 Pass
802.11ax 2422 / -20.62 -22.72 -18.53 <=8 Pass
(HEW40) MIMO 2437 / -22.53 -24.54 -20.65 <=8 Pass
2452 / -23.35 -21.53 -20.29 <=8 Pass

Note1: Antenna Gain: Ant1: 2.00dBi; Ant2: 2.00dBi;
Note2: Directional Gain: Uncorrelated(Directional Gain = Ant Gain)
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4.2 Test Graph
4.2.1 PSD

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11b_LCH_2412MHz_Ant2 (SISO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11b_MCH_2437MHz_Ant1 (SISO) _NTNV

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11g LCH_2412MHz_Ant1 (SISO) _NTNV

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant1 (SISO)_NTNV

802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11g_HCH_2462MHz_Ant1 (SISO) NTNV

802.11g_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_Ant1 (MIMO) NTNV

802.11n(HT20)_LCH_2412MHz_Ant2 (MIMO) NTNV

67



FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_MIMO_NTNV

802.11n(HT20) MCH_2437MHz_Ant1 (MIMO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20) _MCH_2437MHz_Ant2 (MIMO)_NTNV

802.11n(HT20) MCH_2437MHz_MIMO_NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20)_HCH_2462MHz_Ant1 (MIMO) NTNV

802.11n(HT20) HCH_2462MHz_Ant2 (MIMO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20)_HCH_2462MHz_MIMO_NTNV

802.11n(HT40) LCH_2422MHz_Ant1 (MIMO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40)_LCH_2422MHz_Ant2 (MIMO) NTNV

802.11n(HT40)_LCH_2422MHz_MIMO_NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40)_MCH_2437MHz_Ant1 (MIMO)_NTNV

802.11n(HT40) MCH_2437MHz_Ant2 (MIMO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) MCH_2437MHz_MIMO_NTNV

802.11n(HT40) HCH_2452MHz_Ant1 (MIMO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40)_HCH_2452MHz_Ant2 (MIMO) NTNV

802.11n(HT40) HCH_2452MHz_MIMO_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ Ant1 (MIMO) NTNV

802.11ax(HEW20) LCH_2412MHz__ Ant2 (MIMO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ MIMO_NTNV

802.11ax(HEW20) MCH_2437MHz__Ant1 (MIMO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) MCH_2437MHz__ Ant2 (MIMO)_NTNV

802.11ax(HEW20) MCH_2437MHz___MIMO_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__ Ant1 (MIMO)_NTNV

802.11ax(HEW20) HCH_2462MHz__Ant2 (MIMO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__ MIMO_NTNV

802.11ax(HEW40) LCH_2422MHz__Ant1 (MIMO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) LCH_2422MHz__ Ant2 (MIMO)_NTNV

802.11ax(HEW40) LCH_2422MHz__MIMO_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__ Ant1 (MIMO)_NTNV

802.11ax(HEW40) MCH_2437MHz__Ant2 (MIMO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__ MIMO_NTNV

802.11ax(HEW40) HCH_2452MHz__Ant1 (MIMO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) HCH_2452MHz__ Ant2 (MIMO)_NTNV

802.11ax(HEW40) HCH_2452MHz__MIMO_NTNV

84



FCC ID:2AFJI-A4POAL

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Relt

5.1.1 Ref
Mode T-;i)(e Frﬁ&tﬁezr;cy RU ANT Level c():j S;f)erence

| ; 12e

802.11b SISO 2437 / : 1
2462 / ; (1)‘51;

2412 / ; :g:g?

802.11g SISO 2437 / ; :‘5‘:2;
2462 / ; :g:ig

| : 42

| sso | aw | ; 525
2462 / ; '_199'2028

2422 / ; :?:?g

a1 sis0 2437 / 2 .40

1 -9.85

2452 / 2 -8.95

2 -7.87

2412 / ; jég

(HEW20) SISO 2437 / ’ 287
2462 / ; :2:;?

| ; o2

| osso | aw | ; L
2452 / ; :g:gg

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.




FCC ID:2AFJI-A4POAL

5.1.2 CSE

Mode Tzfe F“(el\‘jl‘ﬁz’;cy RU ANT Level ‘(’(‘; gr?]f)ere”"e ('aig;"rj:) Verdict
2412 / ’ o4 o6 | pass
802.11b SISO 2437 / ] 158 1532 pass
2462 / ’ 05 Hod2 | pass
2412 / ; o7 2557 | pass
802.11g SISO 2437 / ; :‘;:S; :gg:g; :22:
2462 / ’ a4 2645 | pass
2412 / ; 505 2505 | pass
20y | SISO | 2 / ; 270 2570 | pase
2462 / ’ £V 2902 | pass
2422 / ; 77 2778 | pass
iy | Sso |2 / ’ 240 2540 | pass
2452 / ; 500 2895 | pass
we | 1 R AT
ez | SO | 2637 / ; o7 2557 | pass
wr | R I
w2 | 1 | R
?SEJVL%’; SISO 2437 / ; 027 So7 Poss
1 -9.34 -29.34 Pass
2452 / 2 -9.55 -29.55 Pass
2 -6.62 -26.62 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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5.2 Test Graph

5.2.1 Ref

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11b_LCH_2412MHz_Ant2 (SISO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11b_MCH_2437MHz_Ant1 (SISO) _NTNV

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11g LCH_2412MHz_Ant1 (SISO) _NTNV

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant1 (SISO)_NTNV

802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11g_HCH_2462MHz_Ant1 (SISO) NTNV

802.11g_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11n(HT20)_LCH_2412MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20) MCH_2437MHz_Ant1 (SISO) NTNV

802.11n(HT20)_MCH_2437MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT20) HCH_2462MHz_Ant1 (SISO) NTNV

802.11n(HT20)_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40)_LCH_2422MHz_Ant1 (SISO)_NTNV

802.11n(HT40)_LCH_2422MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) MCH_2437MHz_Ant1 (SISO) _NTNV

802.11n(HT40)_MCH_2437MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11n(HT40) HCH_2452MHz_Ant1 (SISO) NTNV

802.11n(HT40)_HCH_2452MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) LCH_2412MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW20) LCH_2412MHz__ Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW20) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW20) HCH_2462MHz__Ant1 (SISO)_NTNV

802.11ax(HEW20) HCH_2462MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) LCH_2422MHz__ Ant1 (SISO)_NTNV

802.11ax(HEW40) LCH_2422MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) MCH_2437MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) MCH_2437MHz__Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11ax(HEW40) HCH_2452MHz__Ant1 (SISO)_NTNV

802.11ax(HEW40) HCH_2452MHz__Ant2 (SISO) NTNV
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5.2.2 CSE

FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

802.11b_LCH_2412MHz_Ant1 (SISO) _NTNV
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FCC ID:2AFJI-A4POAL

802.11b_LCH_2412MHz_Ant2 (SISO) _NTNV

802.11b_LCH_2412MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_MCH_2437MHz_Ant1 (SISO) _NTNV

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV

802.11b_HCH_2462MHz_Ant2 (SISO) NTNV
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FCC ID:2AFJI-A4POAL

802.11g LCH_2412MHz_Ant1 (SISO) _NTNV

802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11g LCH_2412MHz_Ant2 (SISO) _NTNV

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV
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FCC ID:2AFJI-A4POAL

802.11g_ MCH_2437MHz_Ant1 (SISO)_NTNV

802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV

112



	1. Duty Cycle
	1.1 Test Relt
	1.1.1 Ant1
	1.1.2 Ant2

	1.2 Test Graph
	1.2.1 Ant1
	1.2.2 Ant2


	2. Bandwidth
	2.1 Test Relt
	2.1.1 OBW
	2.1.2 6dB BW

	2.2 Test Graph
	2.2.1 OBW
	2.2.2 6dB BW





